Model Number: 390076
Maritz
Air Hockey Table

Instruction Manual



Congratulations!
We hope you will have many hours of enjoyable use
with your new AHB Air Hockey Table!

PLEASE KEEP YOUR INSTRUCTIONS!

* Your Model number is necessary should you need to contact us.

* Please read through this Instruction book tofamiltarize yourself with all
the parts and assembly steps.

* Refer to the Parts Identifier and verify that ali parts
have been included.

* For Questions that may arise or for missing parts;

CONTACT INFORMATION:
Hours: Man.-Fri., 8:00am to 5:00pm EST
Replacement Parts: Call (877) 998-0908 or Email
Customerservice@AHBilliards.com

Technical Support: (877) 998-0908 or Email

Customerservice@AHBilliards.com

DO NOT RETURN THE GAME TO THE STORE.

WARNING!
This is not a child's toy. Adult supervision is required for children
playing this game. Please read instructions carefully. Proper use of this
set can avoid damage or injury.

BEFORE ASSEMBLY:
+ Did you receive _1_ undamaged box?

« Did you inspect your play field and main table frame before
assembly? It is not replaceable and must be returned to original
place of purchase if damaged.

TOOLS REQUIRED FOR ASSEMBLY:

+ Philips and Slotted Head Screwdrivers / or Power Driver {(not
included)
« Allen Wrench {included

ASSEMBLY
INSTRUCTIONS:

We recommend that two adults work together to assemble this
table.

»  The table will be assembled upside down This is a very heavy
table and turning it right side up it will require at least two strong
adults.

*  We suggest that you use the botfom carton as a clean flat
work area o protect the top of your foosball table while assembling.

Felicitaciones!
Esperamos que tenga muchas horas de diversion
con nuestra nueva Mesa de Fulbito de Mano AHB!

POR FAVOR CONSERVA TUS INSTRUCCIONES!

= Tunumero de modelo es necesario si necesitas
contactarncs.

»  Por favor lee las instrucciones ubicadas en la caja del
producto para que te familiarices con las partes y pasos
en el ensamble

» Revisa el Identificador de Partes y verifica que se han
incluido todas las partes necesarias

e Para pregunias o partes faltantes.

INFORMACION DE CONTACTO:
Horas: Lunes a Viernes, 8:00am a 5:00pm EST

Refacciones: Llame a (877) 988-0908 o Escribanos
Customerservice@AHBilliards.com
Soporte Técnlco: (877) 998-0908 o Escribanos

Customerservice@AHBilliards.com

NO REGRESE EL JUEGO A LA TIENDA

Advertencia!
Este no es un juego para nifios. Se requiere de la supervisidn
de un adulto para que un nifio utilice el presente juego. El uso
apropiado de este juego puede evitar dafios o accidentes.

ANTES DE ENSAMBLAR
. Recibiste 1 caja sin dafio?

Inspeccionaste el juego y el tablero principal antes del
ensamble? No es reemplazable y debe ser retornado al lugar
original de compra en caso de la existencia de dafios.

HERRAMIENTAS REQUERIDAS EN EL ENSAMBLE:
*Una llave Phillips ¢ un Destornillador Allen {no esta incluida)
«Llave Allen

INSTRUCCIONES DE ENSAMELE

Nosotros recomendamos que dos adultos trabajen juntos
para ensamblar esta mesa.

»  Lamesa debe ser ensamblada de cabeza. Esta es una
mesa muy pesada y el voltearla va a requerir al menos dos
personas adullas.

*  Nosofros sugerimos que utifice el cartdn de la base como un
drea plana de trabajo para proteger la superficie del fulbito
de mano cuando es ensambiado.



Parts List

] #‘1 --l-mnﬂ-i #2
i - ""’--,L - ;
! Main frame
1pe | .
#5 | #6
i
N .
& g
516" Washer 1/4" Bolt
8pcs 24 pcs
#G #10
! ST e | T
| a‘;@‘fw'z{{‘ ) | e
Eleclric scorer | Slide scorer
1pc 2 pes
#13 14
Puck Pusher
4 pcs [ 4pes
t #17 #18
|
i Q} | g
1 3,\"4 )
Blower and wire Serew
2pes

... 1pcs

T

Leg end panel
4 pes

©

174 Washer |
24 pes i

#11
¥
g
1* Screw
4 pes

#E

(jume>-

i-3f4 *
Round
heaf screw

2pcs

SM&" Bolt
8 pcs

#8

-

Leg leveler
4 pes

#12

@L\_\E&f

3/4 *Round
head screw ;

12 pes




Step 1
Lay the cabinet upside-down on a clean, level surface.

Attach Leg End Panel (Part #3) to Leg (#2) using three '4” Bolt (#6) and three 4 Washer (#7).
Repeat for remaining three legs and panels.

Next, attach two assembled leg/panel sets using 4” Bolts (#6) and 4" Washers (#7).

“‘.

N e



Step 2

Attach built leg/panels to cabinet (#1) as shown, using 5/16” Bolts (#4) and 5/16” Washers (#5).

Mount Blower Unit (#17) to cabinet using four %” Round Head Screws (#12) and two 1-3/4”

Round Head Screws (#15).

Insert leg levelers (#8) into legs.

With the help of an adult, set the table on its legs.



Step 3

Attach Slide Scorer (#10) to the table using two 1” Screws (#11). Repeat with remaining slide
scorer.

e
e -
] T et 2
| -
e A A ir ) oo
ez, T A
[ S
e T
- ha P o
o . e e
1 q”“--:"_;:_.__ "‘"""-\-__ o A L
1 e S, T - T = -
L I e T T -
At ] ™ A -
by C D " e e —_— -~
. h e ] v
N e -
- -
S e
- -
s .

Step 4

Attach Electric Scorer (#9) to the table using two %" Screws (#18).




